

乳がん：Her+VNR療法

腫瘍内科
乳腺外科

3週毎 Day1

No.	薬品名	用量	投与速度	時間
1	トラスツズマブ	初回 8mg/kg 2回目以降 6mg/kg		90分 2回目以降 30分まで短縮
	生理食塩液	250mL		
2	デキサメタゾン	6.6mg	200mL/h	15分
	生理食塩液	50mL		
3	ビンレルビン	25mg/m ²	全開	5分
	生理食塩液	50mL		
4	生理食塩液	250mL	全開	

Day8

1	デキサメタゾン	6.6mg	200mL/h	15分
	生理食塩液	50mL		
2	ビンレルビン	25mg/m ²	全開	5分
	生理食塩液	50mL		
3	生理食塩液	50mL	全開	12分